Test Report No. 7191048354-MEC12/1-OKH

dated 31 Dec 2012
Note: This repor is issusd subject to the Testing and Cerfification RegulaBians of the TOV SUD Group and the
Gaenaral Tarms and Conditions of Businass of TOV 50D PSB Pie Lid, In addiSion, this report ks governed by the
tarme sed cul within this repart
SUBJECT:

Large scale surface spread of flame test on "HYSIL" Calcium Silicate Block submitted
by HIL LIMITED (Formerly HYDERABAD INDUSTRIES LIMITED) on 28 Nov 2012.

TESTED FOR:

Plot No. 31
Main Delhi - Jaipur Highw
Dharuhera, Pin Coda' :

05 Dec 2012
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Test Report No. 7191048354-MEC12/1-OKH
dated 31 Dec 2012

DESCRIPTION OF SPECIMENS:

Nine pieces of specimen, said to be “HYSIL" (50mm thick x 250kg/m®) Calcium
Silicate Block, each of nominal test size of 885mm x 270mm were submitted. The
overall bulk density of the specimen was found to be approximately 307kg/m® (Room
Condition).

TEST PROCEDURE:

Prior to test, the specimens were prepared and conditioned in accordance with
paragraphs 5.3 to 5.6 of the -standard-and-secured to a specimen holder as
described in paragraph 6.3. -

Six specimens, backed caleitl e board e ested with either face
exposed to the specified’t radiz he'ap ibed in paragraph

6.1 of the standard. The i ity © 22 ‘onthe specimen varies
with distance from' the hotter e fied ¢
mounted in the place to be f the radiometer
reached the

shorter.
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Test Report No. 7191048354-MEC12/1-OKH
dated 31 Dec 2012

RESULTS OF TEST:

PEB Singapare

Specimen No.

Spread of flame at
first 1% minutes (mm)

Distance (mm)

Start of flaming

nil

nil

75
165
180
215
240
285
290
a7s
455

L]
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Test Report No. 7191048354-MEG12/1-OKH

dated 31 Dec 2012
PSB Singepore
ifica d
Classification §E¢_ﬂdd’ﬂamant1.5mln. Final spread of flame
Limit fmm) | Limit for one specimen in Limit Limit for one spedimen in
sample {mm) {mm) sample (mm)
Class 1 165 185 + 25 185 165+ 25
Class 2 215 215+ 25 455 455 + 45
Class 3 265 265 + 25 710 710 + 75
Class 4  Expeeding the limits for class 3
CONCLUSION:
In accordance withthe the test results show
that the sample te i
REMARKS:
The test resulis rels o the be . ecimi & product under
the particular co they are not mtended be the sole criterion for
assessing the po Z ;

[
o

2
Ong Kian Huat Chan EEng Toa

High ociate Engineer Product Manager
(Fire Property)
Mechanical Centre
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Test Report No. 7191048354-MEC12/1-OKH
dated 31 Dec 2012

Please note that this Report is issued under the following terms |

i}

July 2011

This rapont applies to the sample of the specific productiequipment given at the time of its testing/calibration. The resulis are not used to
Indicate or imply that they are applicable to ciher similar fems, In addition, such results must not be used to indicate or imply that TOV 50D
PSB approves, recommends o endorses the manufacturer, supplier or user of such productiequipment, or that TUV SUD PSB in any way
“guaraniees” the later parformance of the productiequipment. Unless otherwise stated in this reporl, no tests were conducted 1o determing
long term effects of wsing the spesific productiequipment.

The sampla’s mentioned in this report kfare submitied'suppliedimanufactured by the Client TOV S0D PSBE thersfore assumes no
mpwtiyhﬂuamuraqrdirﬂmuﬂmmmmwmuﬁnum.mdmimmmiganuwm
suppliad.

Nathing in this report shal be interpreted to mean that TUV SUD PSB has verified or ascertained any endarsement or marks from any cther
tesling authority or bodles that may be found on thal sample.

This report shall not be reproduced whlly o
furnished by TV S0D PSB in any adveriSem

Unless othenwisa stated, the lasts wer SHPa LI, No. : Park Drive Singapare 118221,

ety the Client to TOV S0D PSB or to the report or results
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Test Report No. 7191048354-MEC12/2-MHA
dated 31 Dec 2012

Mote: This report is Issued subject io the Testing and Cerification Regulations of the the
General Terms and Conditions of Business of TUV SUD PS8 Pe Lid.  in addition, this report |s governed by the
tarms sat out wilhin this fepan,

UBJECT:

Non-combustibility test on “HYSIL" Calcium Silicate Block submitted by HIL LIMITED
(Formerly HYDERABAD INDUSTRIES LIMITED) on 29 Nov 2012.

TESTED FOR:

HIL LIMITED (Formerly HYDERA
Plot No. 31

Main Delhi - Jaipur Highw
Dharuhera, Pin Goda»

DA

26 Dec 2012

le"when it is exposed to the
476 Part 4: 1970 “Fire Test on
y'“Test for Materials”,

To determine whether the
conditions of the test specified™in
Building Materials and Structures™=N

The test was conducted at TUV SUD PSB's fire test laboratory located at No. 10 Tuas

Avenue 10, Singapore 639134.
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Test Report No. 7191048354-MEC12/2-MHA
dated 31 Dec 2012

PS8 Singapore

DESCRIPTION OF SPECIMENS:

Six blocks of specimen, said to be "HYSIL" (250kg.-‘rnaj Calcium Silicate Block, each of
nominal test size of 40mm x 40mm x 50mm thickness were submitted. The overall bulk
density of the specimen was found to be approximately 307kg/m* (Room Condition),

TEST PROCEDURE:

Specimens were exposed to the specified heating conditions (750 + 10°C) in a
furnace conforming to Clause 6 and illustrated in Figure 1, 2 and 3 of the Standard.
The furnace was heated and its tamperature stabllized at 750 + 10°C for more than
10 minutes. One specimen was sin-the, furnace, the whole operation
was performed in less than 5§, nf the specimens and the
furnace were measure - mel/Alumel  thermocouples
continuously for 20 mi 2r. The flaming time of the
specimen was deter as repeated twice for
two other specimens, 3

RESULTS:
Descript

Time of continuous flaming (sec.}

Temperature rise of furnace (*C) _ .
Temperature rise of sample (°C). 0 0
Classification e Wy -

CONCLUSION:

A non-combustibility test for .
4 : 1970 has been performed _ : cnbad in this report and the
classification of the sample is non-combusti

L Chan tyng Toa
ngh ciate Engineer Product Manager

(Fire Property)
Mechanical Centre
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Test Report No. 7191048354-MEC12/2-MHA
dated 31 Dec 2012

Please note that this Repart 5 issued under the following terms :

July 2011

This report applies to the sample of the specific productiequipment given at the time of its testing'calibration. The results are not used to
indicate or imply thal they are applicable fo ofher similar ilems. In addition, sudtmuhmmlmtbemdlniﬂhat_nurlmmatmvsﬂn
PSE approves, recommands of endorses the manufacturer, supplier or user of such product/equipment, or that TUV SUD PSB in any way
“guarantees” the later parformance of the product/equipment. Unless otherwise stated in this report, no tests were conducted to defermine
long term effects of using the specific product'equipment.

The samplels mentioned In this report s/are submittedisuppliedimanufactured by the Client TUV SUD PS8 therefore assumes no
respansibility for the accuracy of information on the brand name, medel number, origin of manufacture, consignment or any infomistion
supplied. d

Nothing In this raport shall be Interpreted to mean that TUY SUD PS8 has verified or ascenained any endorsemant or marks from any oiher
{esting authority or bodies that may be found on thet samphe.

This report shal not be reproduced wholly ¢ JikicaShallBERiace ty the Client to TUV SUD PSB or o the report or resuts
furnished by TOV 80D PSB in any advartide i

Urless atherwise stated, the lesietis Ltd, Nodd Scienca Park Drive Singapore 116221,
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